
� � � � � � � � � � � � � � � � � � � 	




 � � � 
 � � � 
 � � � � � � � � � 
 � 
 � � � � � � � � � 
 � 
 
 � � � � � � � � � � � � � � � � � � � � � � � � � � �  ! " #

$ � % � �  � � & � � & ' ( ( ' � )  � � � ! � ' � � & � � � � ' � � � � !  � � ' ! � � � � ! ( � � � & �  � � � ! � �




 � � � 
 � � � 
 � � � � � � � � � 
 � 
 � � � � � � � � � 
 � 
 
 � � � � � � � � � � � � � � � � � � � � � � � � � � �  ! "* + + , - , . /
ITEM  

1 

2 

3 

4 

5 

6 

7 

 

 

PART DESCRIPTION 

Tip......................................................... 

Body..................................................... 

Spool................................................... 

O-Ring #10........................................ 

O-Ring, #12...................................... 

Swivel................................................. 

Lever.................................................... 

 

 

 

 

 

PART NUMBER 

112-174 

112-276 

112-278 

017-110 

017-012 

112-177 

112-181 

 

 

 

QTY 

1 

1 

1 

2 

1 

1 

1 

 

 + + , - , 0 1




 � � � 
 � � � 
 � � � � � � � � � 
 � 
 � � � � � � � � � 
 � 
 
 � � � � � � � � � � � � � � � � � � � � � � � � � � �  ! " 2




 � � � 
 � � � 
 � � � � � � � � � 
 � 
 � � � � � � � � � 
 � 
 
 � � � � � � � � � � � � � � � � � � � � � � � � � � �  ! "3

4 ! � � � & � � ! � � & � � � ( ' �  � ' � ! ( � � � � ' � ) �



55 6 - 7 , 8 /
ITEM 

1

2

3

4

5

6

7

PART DESCRIPTION

Cart Top.........................................................

Vacuum Duo Swing Pac Assembly......

Washer, 1/2”.................................................

Screw, 1/4-20 x 1”.......................................

Post Clamp, 1 3/4“ dia...............................

Cart Frame....................................................

Foot Control ................................................

PART NUMBER

101-113

131-058

003-006

001-142

105-127

108-016

126-200

QTY

1

1

3

2

1

1

1

ITEM

8

9

10

11

12

13

14

PART DESCRIPTION

Screw, 10-32x 3/8”............................................

Umbilical Hanger..............................................

Umbilical Cover.................................................

Screw, 6-32 x 3/8“ .............................................

Arm, 6”...................................................................

Universal Holder ...............................................

Screw, 1/4-20 x 7/8“ .........................................

ITEM

15

16

17

18

19

20

21

PART DESCRIPTION

Metal Washer, 5/16”..................................................

Storage Organizer Assembly................................

Syringe .........................................................................

Autoclavable S/E Valve ...........................................

Autoclavable Universal HVE Valve......................

Unit Head ....................................................................

Set Screw 10-32 x 3/16“ ......................................... 

PART NUMBER

001-070

144-029

144-028

001-134

105-040

122-200

001-022

PART NUMBER

003-033

110-016

113-400

112-280

112-263

330-RD

005-005

QTY

2

1

1

4

1

6

4

QTY

4

1

1

1

1

1

1



991 1 / - : ;
ITEM 

1

2

3

4

5

6

7

8

9

10

PART DESCRIPTION

Hinge...........................................................

Hex Nut 6-32.............................................

Cover...........................................................

Chassis........................................................

Automatic Handpiece Block...............

Handpiece Manifold..............................

Gauge..........................................................

Needle Flow Valve..................................

3-way Toggle Valve................................

Base.............................................................

PART NUMBER

107-083

002-004

107-112

107-110

125-030

023-003

026-003

121-000

120-000

107-113 

ITEM

11

12

13

14

15

16

17

18

19

20

ITEM

21

22

23

24

25

26

27

PART DESCRIPTION

Water Relay Valve...........................

Holder Bar Mount...........................

Holder Bar..........................................

Automatic Holder...........................

Screw, #8 x 1/2”................................

Screw, 10-32 x 3/8”.........................

Ferrule, 1/4”.......................................

Barb, 10-32 x 1/8”............................

Plastic Washer,1/4".........................

Barb, 10-32 x 1/16”........................

PART DESCRIPTION

Ferrule, 1/8”....................................................

Indicator.........................................................

Momentary Valve........................................

Shuttle Valve.................................................

Plastic Tee, 1/16”..........................................

Screw, 8-32 x 3/8”.........................................

On/Off Toggle Valve..................................

PART NUMBER

123-000

107-007

107-006

122-200

001-018

001-070

117-008

022-010

003-001

022-009

PART NUMBER

117-007

026-020

120-005

014-012

022-033

001-151

120-000

QTY

2

8

1

1

1

1

1

4

3

1

QTY

1

1

1

3

6

8

1

1

1

1

QTY

1

1

1

1

1

1

1



<< + / . - / + 0
ITEM 

1

2

3

4

5

6

7

8

9

10

11

12

13

PART DESCRIPTION

Cart Top Hub .........................................

Set Screw, 1/4-20 x 1/4".....................

Inner Tube ..............................................

Height Adjustment Knob .................

Stand Tube.............................................

Side Tube................................................

Screw, 3/8-16 x 1-1/2".........................

Plug ..........................................................

Bumper ...................................................

Caster Socket ........................................

Casters .....................................................

Screw, 1/2-13 x 3".................................

Center Tube ...........................................

PART NUMBER

108-029

005-044

108-025

010-058

108-024

108-022

001-165

010-041

010-059

108-032

108-007

001-164

108-023

QTY

1

4

1

1

1

2

2

2

4

4

4

1

1



+ 1 + - / 8 .

16
15

14

ITEM 

1

2

3

4

5

6

7

8

PART DESCRIPTION

Cover..................................................................

Cannister ..........................................................

HVE Port Plug..................................................

Screw, 10-32 3/8" ...........................................

Mounting Plate ..............................................

Holder Bar ........................................................

Vacuum Handpiece Holder........................

Screw, #8 x 1/2" Phillips, Plastite...............

PART NUMBER

105-230

131-036

010-009

001-070

105-232

105-114

141-200

001-018

QTY

1

1

1

3

1

1

3

6

 ITEM

   9

  10

  11 

  12

  13

  14

  15

  16

PART DESCRIPTION

Set Screw, 10-32 x 1/4".................

Arm.....................................................

Washer, 1/2" .....................................

Screw, 6-32 x 3/8"...........................

Pivot Pin............................................

Syringe Block ..................................

Screw, 1/4-20 x 1"...........................

Screw, 6-32 x 1/4"...........................

PART NUMBER

005-005

105-040

003-006

001-134

105-012

113-026

001-103

001-133

QTY

2

2

2

4

1

1

1

2



== 7 > ? @ A B C @ D : + + / - / + 0 E 1 > ? @ A B C @ D : + + / - / 1 0
ITEM  

1 

2 

3 

4 

5 

6 

7 

PART DESCRIPTION

Storage Bin ............................................

Storage Bin Loop ................................

Main Bar..................................................

Set Screw, 10-32 x 3/16" ....................

Screw, #10 x 1-1/4" ..............................

Mounting Block....................................

Set Screw, 6-32 x 3/16".......................

PART NUMBER

110-015

110-018

110-017

005-005

001-144

110-019

005-031

QTY

4

4

1

2

4

2

8



+ 7 7 - / + .

ITEM 

1

2

3

4

PART DESCRIPTION

Utility Center Lid...........................

Manual Shut-off Valves...............

Master Shut-off Valve Kit............

Utility Center Housing................

Utility Center Kit. ...........................

 Plug ,10-32.............................

 Screw, #6 x 3/4" ....................

 Plastic Washer, 1/4".............

 Plug, 3/4" ................................

 Plug, 1-3/8" ............................

 Plug, 1/2" ................................

 Plug, 1-1/2" ............................

 Plug, 2-1/4" ............................

 Plug, 13/16”............................

 Barb, 10-32 x 1/16"..............

 Barb, 10-32 x 1/8" ................

 Ferrule, 1/8" ...........................

PART NUMBER

144-005

020-022

127-012

144-004

010-055

001-001

001-063

003-001

010-005

010-008

010-013

010-015

010-017

010-016

022-009

022-010

117-007

QTY

1

2

1

1

1

1

6

2

2

1

1

1

1

2

1

1

4

 



# ## # + 7 7 - / + .



# *# *+ , F - / + / B C :

G H I J K L I H M NO P J H I Q R S Q T Q U Q V I S P W Q

ITEM 

1

2

3

4

5

6

7

8

9

10

11

12

PART DESCRIPTION

Set Screw, 1/4-20 x 5/8”.........................

Jam Nut, 1/4-20.......................................

Washer........................................................

Screw, 6-32 x 3/8”....................................

Cap...............................................................

Spring Seat...............................................

Spring.........................................................

Cup Seat.....................................................

Cup Seal......................................................

Seat..............................................................

O-Ring, 008................................................

Stem.............................................................

PART NUMBER

005-024

002-006

003-015

001-041

127-033

127-043

008-008

127-044

017-200

127-026

017-008

127-024

ITEM

13

14

15

16

17

18

19

20

21

22

23

ITEM

24

25

26

27

28

29

30

31

32

33

34

PART DESCRIPTION

O-Ring, 004........................................

Spring..................................................

O-Ring.................................................

Body.....................................................

Plastic Washer, 1/4”........................

Barb, 10-32 x 1/8”............................

O-Ring, 001........................................

Stem....................................................

O-Ring, 003........................................

Spring..................................................

O-Ring, 007.................................. .....

PART DESCRIPTION

Plug...................................................................

Barb, 10-32 x 1/16”......................................

Cap Inlet..........................................................

Filter Element, 100 Micron........................

O-Ring, 018.....................................................

Filter Element, 35 Micron..........................

Gauge...............................................................

Piston................................................................

Gasket..............................................................

Cap....................................................................

Plug...................................................................

PART NUMBER

017-104

008-028

017-018

127-040

003-001

022-010

017-501

127-045

017-103

008-040

017-007

PART NUMBER

020-026

022-009

127-041

119-005

017-022

119-004

026-001

123-014

127-031

123-030

001-001

QTY

1

1

1

8

1

1

2

1

4

3

2

1

QTY

1

1

1

1

5

2

2

1

1

1

1

QTY

1

1

1

1

2

1

1

1

1

1

2

X Y Z [ \ ] ^ _



# 2# 2

` a b c d e f ag h c i j k c h l mn e i h c a o d a p a

ITEM  

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

PART DESCRIPTION 

Set Screw, 1/4”-20 x 5/8”....................... 

Jam Nut, 1/4”-20...................................... 

Washer........................................................ 

Screw, 6-32 x 3/8”.................................... 

Cap............................................................... 

Spring Seat............................................... 

Spring......................................................... 

Cup Seat..................................................... 

Cup Seal...................................................... 

Seat.............................................................. 

O-Ring, 008................................................ 

PART NUMBER

005-024

002-006

003-015

001-041

127-023

127-043

008-008

127-044

017-200

127-026

017-008

ITEM 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

ITEM 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

PART DESCRIPTION 

Stem.................................................... 

O-Ring, 004........................................ 

Spring.................................................. 

O-Ring................................................. 

Body..................................................... 

Plastic Washer, 1/4”........................ 

Barb, 10-32 x 1/8”............................ 

Plug...................................................... 

O-Ring, 001........................................ 

Stem.................................................... 

O-Ring, 003........................................ 

PART DESCRIPTION 

Spring........................................................ 

O-Ring, 007......................................... ..... 

Plug............................................................ 

Cap Inlet..................................................... 

Filter Element, 100 Micron.................. 

O-Ring, 018............................................... 

Filter Element, 35 Micron..................... 

Gauge......................................................... 

Piston.......................................................... 

Gasket......................................................... 

Cap............................................................... 

 

PART NUMBER

127-024

017-104

008-028

017-018

127-040

003-001

022-010

001-001

017-501

127-045

017-103

PART NUMBER

008-040

017-007

020-026

127-041

119-005

017-022

119-004

126-001

123-014

127-031

123-012

QTY 

1 

1 

1 

8 

1 

1 

1 

1 

1 

1 

1 

 

QTY 

1 

1 

1 

1 

1 

1 

1 

4 

2 

1 

1 

QTY 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

  



# 3# 3+ , , - , / /
ITEM 

1

2

3

4

5

6

7

8

9

10

PART DESCRIPTION

Molded Body....................................

Clamp .................................................

Set Screw, 6-32 x 3/8”....................

Valve Cartridge................................

Molded Clip.......................................

Screw, 4 x 1/2" ..................................

Handpiece Actuator Lever. ..........

Washer................................................

Pin, 1/16”x3/8” Dowel....................

Screw, 8-18 x 1/2”............................

PART NUMBER

122-201

122-104

005-012

122-031

122-102

001-019

122-103

003-004

009-010

001-267

QTY

1

1

1

1

1

2

1

1

1

4



# 5# 5 + 7 + - , / /ITEM 

1

2

3

PART DESCRIPTION

Molded Body....................................

Clamp .................................................

Screw, 8-32 x 1/2"............................

PART NUMBER

141-201

122-204

001-267

QTY

1

1

4



# 9# 9 + , 1 - / / /
ITEM 

1

2

3

4

5

6

7

8

9

10

11

12

13

14

PART DESCRIPTION

Cartridge Body Assembly.............

Set Screw, 4-40 x 5/8".....................

Body....................................................

Piston..................................................

Diaphragm........................................

Cap.......................................................

Screw, #6 x 1/2"................................

Barb, 10-32 x 1/16".........................

Plastic Washer, 1/4"........................

Valve Body..........................................

Spring.................................................

O-Ring, 002.......................................

O-Ring, 001......................................

Stem...................................................

PART NUMBER

123-018

005-028

123-013

123-014

127-031

123-012

001-267

022-009

003-001

123-017

008-011

017-502

017-501

123-015

QTY

1

1

1

1

1

1

4

1

1

1

1

1

2

1

q r _ s tu [ ] ^ _ s t



# <# <+ , 8 - / 1 /



+ + 1 - 7 / /
v w x yz{|}~����z �z zz {

� � � w � x � � � v � w v � �� � � � � � � w � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � w � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � { { � � � } � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � w � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � | � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � �   ¡ � � ¢ � � � � � | { � � � � � � � � � � � � � � � � � � � �� � � £ � � � | { ¤ z ¥ z � ¦ ¦ � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � § § § § § § § § § § § § § § § § § § § § § § § § § § §
� � � w � ¨ y � x �z z | � � | �z z | � } � {� z � � � � �� z � � � { |z z | � { { �� z � � � � |z z | � } � ~z z | � } � |z z | � � � �� � | � � | �� { { � � } �z z | � { | �

© w ªzz{zzzz{z{{z

« ¬ ­ ® ¯ ° ± ­ ² ® ³ ´ ´ µ ® ¶ · ¸ ¹ ­ ´ º µ » ­ ¼ ½ ² ² µ ¾ ¿ À ¸ Á Á Â ° Ã Â ÄÅ Æ Ç È É Ê Ë È Ì Í È È Î Ï Ð Ì Ï Ñ Ò Í È Î Ñ Ó Ì Æ Ô Í È Î Ñ Ó Ì Õ Ö È Ñ × Í Í Ø Ð Ù È È ÑÚ Ö Ê Ë Ï Û È Û ÆÜ Æ Ç È É Ê Ë È Ì Í È Ð Ý Ö Ï Ñ Ò È Ì Ï Ú Ø Û Ø Ú Ì È Ö Ó Ð Ï Ñ Ò Ì Í È Í È Î Õ Ö È Ñ × Í ÆÞ Æ ß Ñ Ð È Ö Ì Ì Í È Ñ È Õ Ð Ý Ö Ï Ñ Ò È Ì Ï Ú Ø Û Ø Ú Ì È Ö Ï Ñ Ì Ê Ì Í È Ð Ý Ö Ï Ñ Ò È Í È Ø Û Ø Ñ ÛÌ Ï Ò Í Ì È Ñ Ó Ð Ï Ñ Ò Ì Í È Í È Î Õ Ö È Ñ × Í Æà Æ á â Ø × È Ì Í È Ì Õ Ê ã Ü ä å æ Ç Ï Ñ Ò Ð Ï Ñ Ì Ê Ì Í È Ð Ý Ö Ï Ñ Ò È Ì Ï Ú Ñ Ó Ì Æç Æ è × Ö È Õ Ì Í È Ð Ý Ö Ï Ñ Ò È Ì Ï Ú Ñ Ó Ì Ê Ñ Ì Ê Ì Í È Ð Ý Ö Ï Ñ Ò È Ì Ï Ú Ø Û Ø Ú Ì È Ö Ø Ñ ÛÌ Ï Ò Í Ì È Ñ Ó Ð Ï Ñ Ò Ì Í È Í È Î Õ Ö È Ñ × Í Æé Æ á Ó Ð Í Ì Í È Ð Ý Ö Ï Ñ Ò È Ì Ï Ú Ï Ñ Ì Ê Ì Í È Ð Ý Ö Ï Ñ Ò È Ì Ï Ú Ñ Ó Ì Ó Ñ Ì Ï â Ï Ì Ð Ñ Ø Ú Ð Ï Ñ Ì ÊÚ â Ø × È Æê µ ¼ À ë ® µ · ¸ ¹ ­ ´ º µ » ­ ¼Å Æ á Ó â â Ì Í È Û Ï Ö Ì Ý Ð Ý Ö Ï Ñ Ò È Ì Ï Ú Ê Ó Ì Ø Ñ Û Ï Ñ Ð È Ö Ì Ø × â È Ø Ñ Ð Ý Ö Ï Ñ Ò È Ì Ï Ú Ï Ñ Ì ÊÌ Í È Ð Ý Ö Ï Ñ Ò È Ì Ï Ú Ñ Ó Ì Ó Ñ Ì Ï â Ï Ì Ð Ñ Ø Ú Ð Ï Ñ Ì Ê Ú â Ø × È Æ



# =# =+ , 0 - , / /
ITEM 

1

2

3

4

5

6

7

8

9

10

11

12

PART DESCRIPTION

Ring......................................................

Cover....................................................

Spring.................................................

Stem (Includes 017-012 o-ring).....

Body....................................................

Poppet................................................

Spring..................................................

O-Ring, 013........................................

Baseplate...........................................

Screw, 4-40 x 1/4"...........................

Rubber Pad.......................................

Screw, 6-32 x 1/4"...........................

PART NUMBER

126-202

126-201

008-005

126-005

126-004

126-006

008-006

017-013

126-003

001-005

126-007

001-004

QTY

1

1

1

1

1

1

1

1

1

4

1

2





ì í î ï ð ñ ò óô ò ñ õ ö÷ ø ù ú ÷ ÷ û ü ý þ ÿ � � � � � � � � � � 	 � � 	 
 � � � �ü ý 
 ÿ � � � � � � � � ý � � � � � � � � � � 	 � 	 � � � � � ü ý þ ÿ � � � � � � � 	 � � � �ü ý 
 ÿ � � � � � � � � � ý � � � � � � � � � � � � � � � � � � �� � � � � � � � � 	 	 � � � � � � � � � 	 � � � � � � � 	 � � � � 	 � � � � 	 � � � � � ��  ! " # $ % ! & % '( ï ) * ÷ + , ï û - . / 0 ) í 1û - . / 2 ò 3 í )û - * / ô ò 4 3û - * / 2 ò 3 í )û - * / 0 ) í 1û - * / ô ) ñ 5 îû - * / 6 3 ò ò ñ 5û - . / ô ò 4 3
ü ý þ ÿ 7 � � 8 � � � 9 � � � 9 � � 	 � � � 	 � � �

: 3 ; < ) 1 = + ; ï ñ î2 > ï + ( ï ) = + ; ï ñ î
: í ; 3 ) . ÷ + , ï

ì ï î ï? 3 @ 4 ò í ; ñ )û ø * ú ÷ û A = î - = ð ðB ñ @ @ ò 3û ø ÷ ú ÷ ÷ ÷
= + ; ï ñ î í ò: í ; 3 ) ô ñ ; ; ò 3C 1 , ; 3 D

( ï ) ? 3 @ 4 ò í ; ñ )û ø E ú ÷ û ÷ ú (: í ; 3 )? 3 @ 4 ò í ; ñ )û ø E ú ÷ û ÷ ú :

C 1 ) ï î @ 3

F í î ó + ï 3 õ 3 ø F í î ó + ï 3 õ 3 ùF í î ó + ï 3 õ 3 û
F G G ) 3 , , 4 ) 30 í 4 @ 3÷ ø A ú ÷ ÷ ùH ñ î ú ? 3 ; ) í õ ; ï î @: í ; 3 ) ? 3 ò í 1I í ò J 3û ø ù ú ÷ ÷ ÷K ñ ñ ; 2 ñ î ; ) ñ òû ø A ú ø ÷ ÷ C > 4 ; ; ò 3 I í ò J 3÷ û . ú ÷ û ø ( 4 ; ñ ô ò ñ õ öû ø L ú ÷ ù ÷

MNOPQRSTU
G 4 ) @ 3 = î - = ð ð B ñ @ @ ò 3û ø ÷ ú ÷ ÷ L= î - = ð ð V î ó ï õ í ; ñ )÷ ø A ú ÷ ø ÷ì í , ; 3 ) = î - = ð ð B ñ @ @ ò 3û ø ÷ ú ÷ ÷ ÷F G õ ñ ñ ò í î ; K ò ñ 5û ø û ú ÷ ÷ ÷: í ; 3 ) 2 ñ ñ ò í î ; = î - = ð ðB ñ @ @ ò 3û ø ÷ ú ÷ ÷ ÷F G õ ñ ñ ò í î ; K ò ñ 5û ø û ú ÷ ÷ ÷F G õ ñ ñ ò í î ; K ò ñ 5û ø û ú ÷ ÷ ÷( ) D ô ) í ö 3 B ñ @ @ ò 3û ø ÷ ú ÷ ÷ L( ï ) 2 ñ ñ ò í î ; K ò ñ 5û ø û ú ÷ ÷ ÷

B 3 3
= + ; ï ñ î í ò K ñ ñ ; 2 ñ î ; ) ñ ò ,û ø A ú û ù ù W 2 > ï + ô ò ñ 5 3 ) Xû ø A ú ø A ÷ W : 3 ; - < ) 1 Xû ø A ú ø ÷ ù W : 3 ; - < ) 1 Y 2 > ï + ô ò ñ 5 3 ) X

B ñ C 1 ) ï î @ 3 B ñ F G û B ñ F G ø B ñ F G ù

F G ûF G øF G ùZ î ï ; F 3 í ó ü ý 
 ÿ � � � � � � 9 � � 	 � � � 	 � � � � [ 	 � � � ü \ ] � ü ^ _

MNO
Q R S T

UP

F G ûF G øF G ù

` a b c d e fg h i j k l m f d ln o p q rs s t u v w xy z q j j m{ z d d c k l f bs t s u v t x C - | F I |



BDS warranties its product to be free of defects in material and workmanship for SEVEN FULL YEARS from the 
date of purchase on all units. Auto-blocks and standard foot controls are covered by a LIFETIME warranty when 
factory installed as part of a complete dental system. Upholstery has a TWO YEAR warrany and does not cover 
normal wear, stains, cuts or tears. Our LED lights have a FIVE year Warranty and our halogen light has a ONE year 
Warranty.   Operatory chair motors feature a TEN year warranty. All warranty is limited to repair or replacement 
by BDS. Products returned to the factory and determined to be defective will be repaired or replaced free of 
charge at discretion of BDS. The warranty does not cover light bulbs, electrical components and trimmed or 
installed tubing. BDS reserves the right to void all warranties if any product is installed by other than an authorized 
technician. BDS' warranty does not cover damage to any surface finish, including but not limited to, discoloration 
or abrasion from cleaners, disinfectants or light sources. No claim for labor or consequential damages will be 
allowed. Return items must include a copy of the invoice or packing slip as proof of purchase.



} ~ � � ~ � � � � � ~ � ~ � � � � � � � �� � � � � � � � � � � � � � �� ~ � � ~ � � � � � � � � � �� � � � � � � � � � � �� � � � � � � � � � � �� � � � � � � � � �   � ¡ � ¢� � � � � ~ � � ~ � � � � � ~ � ~ � � � � � � � £


